Report No: SSP25030189-4E

FCC ID: 2BOF8-SKIWB800D3

Test Data Appendix of Test Report

1. Duty Cycle
Condition Mode Frequency (MHz) Antenna Duty Cycle (%) Correction Factor (dB) 1/T (kHz)
NVNT a 5180 Antl 97.71 0.1 0.73
NVNT a 5200 Antl 97.71 0.1 0.73
NVNT a 5240 Antl 97.64 0.1 0.73
NVNT n20 5180 Antl 97.48 0.11 0.78
NVNT n20 5200 Antl 97.56 0.11 0.78
NVNT n20 5240 Antl 97.56 0.11 0.78
NVNT n40 5190 Antl 95.22 0.21 1.57
NVNT n40 5230 Antl 95.22 0.21 1.57
NVNT ac20 5180 Antl 97.5 0.11 0.78
NVNT ac20 5200 Antl 97.5 0.11 0.78
NVNT ac20 5240 Antl 97.57 0.11 0.78
NVNT ac40 5190 Antl 95.25 0.21 1.56
NVNT ac40 5230 Antl 95.1 0.22 1.56
NVNT ax20 5180 Antl 96.88 0.14 1.01
NVNT ax20 5200 Antl 96.78 0.14 1.01
NVNT ax20 5240 Antl 96.78 0.14 1.01
NVNT ax40 5190 Antl 94.17 0.26 1.93
NVNT ax40 5230 Antl 94.17 0.26 1.93
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Report No: SSP25030189-4E

FCC ID: 2BOF8-SKIWB800D3

2. Maximum Conducted Output Power

Condition | Mode Frequency Antenna Conducted Power Duty Factor Total Power Limit Verdict
(MHz) (dBm) (dB) (dBm) (dBm)
NVNT a 5180 Antl 11.54 0.1 11.64 24 Pass
NVNT a 5200 Antl 11.99 0.1 12.09 24 Pass
NVNT a 5240 Antl 11.56 0.1 11.66 24 Pass
NVNT n20 5180 Antl 11.42 0.11 11.53 24 Pass
NVNT n20 5200 Antl 11.96 0.11 12.07 24 Pass
NVNT n20 5240 Antl 11.51 0.11 11.62 24 Pass
NVNT n40 5190 Antl 11.51 0.21 11.72 24 Pass
NVNT n40 5230 Antl 11.6 0.21 11.81 24 Pass
NVNT ac20 5180 Antl 11.48 0.11 11.59 24 Pass
NVNT ac20 5200 Antl 11.98 0.11 12.09 24 Pass
NVNT ac20 5240 Antl 11.53 0.11 11.64 24 Pass
NVNT ac40 5190 Antl 11.55 0.21 11.76 24 Pass
NVNT ac40 5230 Antl 11.5 0.22 11.72 24 Pass
NVNT ax20 5180 Antl 11.46 0.14 11.6 24 Pass
NVNT ax20 5200 Antl 11.94 0.14 12.08 24 Pass
NVNT ax20 5240 Antl 11.5 0.14 11.64 24 Pass
NVNT ax40 5190 Antl 11.47 0.26 11.73 24 Pass
NVNT ax40 5230 Antl 11.58 0.26 11.84 24 Pass
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FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.230000000 GHz

#IFGain:Low

-

[10:30:24 PMMar 23, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: §.230000000 GHz
Avg|Hold: 100/100

Frequency

Trig: Free Run

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.23 GHz
#Res BW 1 MHz

Channel Power

11.50 dBm 7 40 MHz

Center Freq
5.230000000 GHz

#/BW 3 MHz 8.000000 MHz

Power Spectral Density

-64.52 dBm /Hz

STATUS.

Power NVNT ac40 5230MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.180000000 GHz

#IFGain:Low

. Trig: Free Run

[10:33:06 PMMar 23, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.180000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.18 GHz
#Res BW 1 MHz

Channel Power

11.46 dBm /20 MHz

Center Freq
5.180000000 GHz

#VBW 3 MHz

Power Spectral Density

-61.55 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT ax20 5180MHz Ant1



Report No: SSP25030189-4E

FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.200000000 GHz

#IFGain:Low

-

[10:35:18 PMMar 23, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.200000000 GHz
Avg|Hold: 100/100

Frequency

Trig: Free Run

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.2 GHz
#Res BW 1 MHz

Channel Power

11.94 dBm /20 MHz

Center Freq
5.200000000 GHz

#VBW 3 MHz 4.000000 MHz

Power Spectral Density

-61.07 dBm /Hz

STATUS.

Power NVNT ax20 5200MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.240000000 GHz

#IFGain:Low

. Trig: Free Run

[10:36:52 PMMar 23, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: §.240000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.24 GHz
#Res BW 1 MHz

Channel Power

11.50 dBm /20 MHz

Center Freq
5.240000000 GHz

#VBW 3 MHz

Power Spectral Density

-61.51 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT ax20 5240MHz Antl



Report No: SSP25030189-4E

FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.190000000 GHz

#IFGain:Low

-

[10:38:39 PMMar 23, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.190000000 GHz
Avg|Hold: 100/100

Frequency

Trig: Free Run

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.19 GHz
#Res BW 1 MHz

Channel Power

11.47 dBm 7 40 MHz

Center Freq
5.190000000 GHz

#/BW 3 MHz 8.000000 MHz

Power Spectral Density

-64.55 dBm /Hz

STATUS.

Power NVNT ax40 5190MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.230000000 GHz

#IFGain:Low

. Trig: Free Run

[10:40:43 PMMar 23, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: §.230000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.23 GHz
#Res BW 1 MHz

Channel Power

11.58 dBm /40 MHz

Center Freq
5.230000000 GHz

#VBW 3 MHz

Power Spectral Density

-64.44 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT ax40 5230MHz Antl



Report No: SSP25030189-4E FCC ID: 2BOF8-SKIWB800D3

3. -26dB Bandwidth

Condition Mode Frequency (MHz) Antenna -26 dB Bandwidth (MHz) Verdict
NVNT a 5180 Antl 28.432 Pass
NVNT a 5200 Antl 26.078 Pass
NVNT a 5240 Antl 26.058 Pass
NVNT n20 5180 Antl 28.009 Pass
NVNT n20 5200 Antl 28.067 Pass
NVNT n20 5240 Antl 26.895 Pass
NVNT n40 5190 Antl 46.238 Pass
NVNT n40 5230 Antl 45.537 Pass
NVNT ac20 5180 Antl 28.577 Pass
NVNT ac20 5200 Antl 27.982 Pass
NVNT ac20 5240 Antl 28.5 Pass
NVNT ac40 5190 Antl 49.553 Pass
NVNT ac40 5230 Antl 46.461 Pass
NVNT ax20 5180 Antl 26.051 Pass
NVNT ax20 5200 Antl 26.22 Pass
NVNT ax20 5240 Antl 26.392 Pass
NVNT ax40 5190 Antl 44.786 Pass
NVNT ax40 5230 Antl 43.3 Pass




Report No: SSP25030189-4E FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE [10:07:40 PM Mar 23, 2025

Center Freq 5.180000000 GHz Center Freq: 5.180000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr3 5.194259 GHz

Ref Offset 2.69 dB
Ref 22698  -25.310dBm

Frequency

Center Freq
5.180000000 GHz

Center 5.18 GHz Span 30 MHz CF Ste
#Res BW 300 kHz #/BW 1 MHz Sweep 1.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 17.1 dBm
17.126 MHz

Transmit Freq Error 42.806 kHz % of OBW Power 99.00 %

x dB Bandwidth 28.43 MHz x dB -26.00 dB

STATUS.

-26dB Bandwidth NVNT a 5180MHz Antl

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [10:10:01 PMMar 23, 2025

Center Freq 5.200000000 GHz Center Freq: 6.200000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr3 6.213036 GHZ

Frequency

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.200000000 GHz

Center 5.2 GHz Span 30 MHz CF Ste
#Res BW 300 kHz #/BW 1 MHz Sweep 1.333 ms| 3.000000 Msz
Man

Occupied Bandwidth Total Power 17.7 dBm
17.041 MHz

Transmit Freq Error -2.306 kHz % of OBW Power 99.00 %

x dB Bandwidth 26.08 MHz x dB -26.00 dB

STATUS.

-26dB Bandwidth NVNT a 5200MHz Ant1



Report No: SSP25030189-4E

FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Occupied BW

RF

Center Freq 5.240000000 GHz

#IFGain:Low

-

Center Freq: §.240000000 GHz
Trig: Free Run
#Atten: 30 dB

[10:11:59 PMMar 23, 2025
Radio Std: Nene

SENSE:PULSE

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.24 GHz
#Res BW 300 kHz

Occupied Bandwidth

Mkr3 6.262972 GHZ
-26.234 dBm

Span 30 MHz
#/BW 1 MHz Sweep 1.333 ms|

Total Power 17.2 dBm

17.058 MHz

Transmit Freq Error
x dB Bandwidth

-56.775 kHz
26.06 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

[ [ntl

Frequency

Center Freq

5.240000000 GHz

CF Step
3.000000 MHz

-26dB Bandwidth NVNT a 5240MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

Center Freq 5.180000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE | [10:13:58 PMMar 23, 2025

Center Freq: 5.180000000 GHz Radio Std: None
Avg|Hold: 100/100

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.18 GHz
#Res BW 300 kHz

Occupied Bandwidth
18.287 MHz
14.242 kHz
28.01 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 5.194019 GHz
-26.892 dBm

Span 30 MHz

#/BW 1 MHz Sweep 1.333 ms|

Total Power 17.1 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

[ [ntl

Frequency

Center Freq
5.180000000 GHz

CF Step
3.000000 MHz
Man

-26dB Bandwidth NVNT n20 5180MHz Antl



Report No: SSP25030189-4E

FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Occupied BW

RF

Center Freq 5.200000000 GHz

#IFGain:Low

-

Center Freq: 6.200000000 GHz
Trig: Free Run
#Atten: 30 dB

[10:15:59 PMMar 23, 2025
Radio Std: Nene

SENSE:PULSE

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.2 GHz
#Res BW 300 kHz

Occupied Bandwidth

Mkr3 6.214061 GHZ
-25.432 dBm

Span 30 MHz
#/BW 1 MHz Sweep 1.333 ms|

Total Power 17.6 dBm

18.200 MHz

Transmit Freq Error
x dB Bandwidth

27.449 kHz
28.07 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

[ [ntl

Frequency

Center Freq

5.200000000 GHz

CF Step
3.000000 MHz

-26dB Bandwidth NVNT n20 5200MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

Center Freq 5.240000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE | [10:17:34 PMMar 23, 2025

Center Freq: §.240000000 GHz Radio Std: None
Avg|Hold: 100/100

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.24 GHz
#Res BW 300 kHz

Occupied Bandwidth
18.245 MHz
-16.183 kHz
26.90 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 6.2563432 GHZ
-25.621 dBm

Span 30 MHz

#/BW 1 MHz Sweep 1.333 ms|

Total Power 17.2 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

[ [ntl

Frequency

Center Freq
5.240000000 GHz

CF Step
3.000000 MHz
Man

-26dB Bandwidth NVNT n20 5240MHz Antl



Report No: SSP25030189-4E FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE [10:24:35 PM Mar 23, 2025

Center Freq 5.190000000 GHz Center Freq: 5.190000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS
Mkr3 5.213154 GHz
Ref Offset 2.68 dB "57.709 dBm

Frequency

Ref 22.68 dBm

Center Freq
5.190000000 GHz

Center 5.19 GHz Span 60 MHz CF Ste
#Res BW 300 kHz #/BW 1 MHz Sweep 1.333 ms| 6.000000 Msz

Occupied Bandwidth Total Power 17.4 dBm
36.370 MHz

Transmit Freq Error 35.441 kHz % of OBW Power 99.00 %

x dB Bandwidth 46.24 MHz x dB -26.00 dB

STATUS.

-26dB Bandwidth NVNT n40 5190MHz Antl

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [10:26:58 PM Mar 23, 2025

Center Freq 5.230000000 GHz Center Freq: §.230000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr3 6.262757 GHZ

Frequency

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.230000000 GHz

puivs”

Center 5.23 GHz Span 60 MHz CF Ste
#Res BW 300 kHz #/BW 1 MHz Sweep 1.333 ms| 6.000000 Msz
Man

Occupied Bandwidth Total Power 17.5 dBm
36.312 MHz

Transmit Freq Error -11.317 kHz % of OBW Power 99.00 %

x dB Bandwidth 45.54 MHz x dB -26.00 dB

STATUS.

-26dB Bandwidth NVNT n40 5230MHz Antl



Report No: SSP25030189-4E FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE [10:19:30 PM Mar 23, 2025

Center Freq 5.180000000 GHz Center Freq: 5.180000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS
Mkr3 5.194299 GHz
Ref Offset 2.69 dB '26.991 dBm

Frequency

Ref 22.69 dBm

Center Freq
5.180000000 GHz

Center 5.18 GHz Span 30 MHz CF Ste
#Res BW 300 kHz #/BW 1 MHz Sweep 1.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 17.2 dBm
18.289 MHz

Transmit Freq Error 10.344 kHz % of OBW Power 99.00 %

x dB Bandwidth 28.58 MHz x dB -26.00 dB

STATUS.

-26dB Bandwidth NVNT ac20 5180MHz Antl

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [10:21:00 PM Mar 23, 2025

Center Freq 5.200000000 GHz Center Freq: 6.200000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr3 6.214026 GHz

Frequency

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.200000000 GHz

Center 5.2 GHz Span 30 MHz CF Ste
#Res BW 300 kHz #/BW 1 MHz Sweep 1.333 ms| 3.000000 Msz
Man

Occupied Bandwidth Total Power 17.6 dBm
18.258 MHz

Transmit Freq Error 35.397 kHz % of OBW Power 99.00 %

x dB Bandwidth 27.98 MHz x dB -26.00 dB

STATUS.

-26dB Bandwidth NVNT ac20 5200MHz Antl



Report No: SSP25030189-4E

FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Occupied BW

RF

Center Freq 5.240000000 GHz

#IFGain:Low

-

Center Freq: §.240000000 GHz
Trig: Free Run
#Atten: 30 dB

[10:22:42 PMMar 23, 2025
Radio Std: Nene

SENSE:PULSE

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.24 GHz
#Res BW 300 kHz

Occupied Bandwidth

Mkr3 6.2564233 GHZ
-26.352 dBm

Span 30 MHz
#/BW 1 MHz Sweep 1.333 ms|

Total Power 17.3 dBm

18.258 MHz

Transmit Freq Error
x dB Bandwidth

-16.973 kHz
28.50 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

[ [ntl

Frequency

Center Freq

5.240000000 GHz

CF Step
3.000000 MHz

-26dB Bandwidth NVNT ac20 5240MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

Center Freq 5.190000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE | [10:28:59 PMMar 23, 2025

Center Freq: 5.190000000 GHz Radio Std: None
Avg|Hold: 100/100

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.19 GHz
#Res BW 300 kHz

Occupied Bandwidth

36.381 MHz
22.400 kHz
49.55 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 6.214799 GHz
-27.796 dBm

Span 60 MHz

#/BW 1 MHz Sweep 1.333 ms|

Total Power 17.4 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

[ [ntl

Frequency

Center Freq
5.190000000 GHz

CF Step
6.000000 MHz
Man

-26dB Bandwidth NVNT ac40 5190MHz Antl



Report No: SSP25030189-4E FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE [10:30:44 PM Mar 23, 2025

Center Freq 5.230000000 GHz Center Freq: §.230000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS
Mkr3 5.253195 GHz
Ref Offset 2.68 dB '30.343 dBm

Frequency

Ref 22.68 dBm

Center Freq
5.230000000 GHz

Center 5.23 GHz Span 60 MHz CF Ste
#Res BW 300 kHz #/BW 1 MHz Sweep 1.333 ms| 6.000000 Msz

Occupied Bandwidth Total Power 17.5 dBm
36.317 MHz

Transmit Freq Error -35.403 kHz % of OBW Power 99.00 %

x dB Bandwidth 46.46 MHz x dB -26.00 dB

STATUS.

-26dB Bandwidth NVNT ac40 5230MHz Antl

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [10:33:25 PM Mar 23, 2025

Center Freq 5.180000000 GHz Center Freq: 5.180000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr3 6.193003 GHZ

Frequency

Ref Offset 2.69 dB
Ref 22.69 dBm

Center Freq
5.180000000 GHz

Center 5.18 GHz Span 30 MHz CF Ste
#Res BW 300 kHz #/BW 1 MHz Sweep 1.333 ms| 3.000000 Msz
Man

Occupied Bandwidth Total Power 18.0 dBm
19.280 MHz

Transmit Freq Error -22.652 kHz % of OBW Power 99.00 %

x dB Bandwidth 26.05 MHz x dB -26.00 dB

STATUS.

-26dB Bandwidth NVNT ax20 5180MHz Antl



Report No: SSP25030189-4E FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE [10:35:36 PM Mar 23, 2025

Center Freq 5.200000000 GHz Center Freq: 6.200000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS
Mkr3 5.213118 GHz
Ref Offset 2.68 dB "5 292 dBm

Frequency

Ref 22.68 dBm

Center Freq
5.200000000 GHz

Center 5.2 GHz Span 30 MHz CF Ste
#Res BW 300 kHz #/BW 1 MHz Sweep 1.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 18.5 dBm
19.224 MHz

Transmit Freq Error 7.960 kHz % of OBW Power 99.00 %

x dB Bandwidth 26.22 MHz x dB -26.00 dB

STATUS.

-26dB Bandwidth NVNT ax20 5200MHz Antl

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [10:37:11 PMMar 23, 2025

Center Freq 5.240000000 GHz Center Freq: §.240000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr3 6.253184 GHz

Frequency

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.240000000 GHz

Center 5.24 GHz Span 30 MHz CF Ste
#Res BW 300 kHz #/BW 1 MHz Sweep 1.333 ms| 3.000000 Msz
Man

Occupied Bandwidth Total Power 18.1 dBm
19.260 MHz

Transmit Freq Error -11.760 kHz % of OBW Power 99.00 %

x dB Bandwidth 26.39 MHz x dB -26.00 dB

STATUS.

-26dB Bandwidth NVNT ax20 5240MHz Antl



Report No: SSP25030189-4E FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [10:38:50 PM Mar 23, 2025

Center Freq 5.190000000 GHz Center Freq: 5.190000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS
Mkr3 5.212429 GHz
Ref Offset 2.68 dB "96.450 dBm

Frequency

Ref 22.68 dBm

Center Freq
5.190000000 GHz

e

Center 5.19 GHz Span 60 MHz CF Ste
#Res BW 300 kHz #/BW 1 MHz Sweep 1.333 ms| 6.000000 Msz

Occupied Bandwidth Total Power 18.2 dBm
38.004 MHz

Transmit Freq Error 36.508 kHz % of OBW Power 99.00 %

x dB Bandwidth 44.79 MHz x dB -26.00 dB

STATUS.

-26dB Bandwidth NVNT ax40 5190MHz Antl

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [10:41:02 PM Mar 23, 2025

Center Freq 5.230000000 GHz Center Freq: §.230000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr3 5.251639 GHz

Frequency

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.230000000 GHz

Center 5.23 GHz Span 60 MHz CF Ste
#Res BW 300 kHz #/BW 1 MHz Sweep 1.333 ms| 6.000000 Msz
Man

Occupied Bandwidth Total Power 18.2 dBm
37.909 MHz

Transmit Freq Error -11.368 kHz % of OBW Power 99.00 %

x dB Bandwidth 43.30 MHz x dB -26.00 dB

STATUS.

-26dB Bandwidth NVNT ax40 5230MHz Antl



Report No: SSP25030189-4E

FCC ID: 2BOF8-SKIWB800D3

4. Occupied Channel Bandwidth

Condition Mode Frequency (MHz) Antenna 99% OBW (MHz)
NVNT a 5180 Antl 16.786
NVNT a 5200 Antl 16.722
NVNT a 5240 Antl 16.762
NVNT n20 5180 Antl 17.971
NVNT n20 5200 Antl 17.968
NVNT n20 5240 Antl 17.977
NVNT n40 5190 Antl 36.563
NVNT n40 5230 Antl 36.519
NVNT ac20 5180 Antl 17.969
NVNT ac20 5200 Antl 17.977
NVNT ac20 5240 Antl 17.983
NVNT ac40 5190 Antl 36.548
NVNT ac40 5230 Antl 36.541
NVNT ax20 5180 Antl 19.139
NVNT ax20 5200 Antl 19.142
NVNT ax20 5240 Antl 19.178
NVNT ax40 5190 Antl 37.983
NVNT ax40 5230 Antl 37.927




Report No: SSP25030189-4E FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE [10:07:28 PM Mar 23, 2025

Center Freq 5.180000000 GHz Center Freq: 5.180000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 5.185844 GHZ

Ref Offset 2.69 dB
Refz2edcdem _____ 0.66631dBm

Frequency

Center Freq
5.180000000 GHz

Center 5.18 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 17.0 dBm
16.786 MHz

Transmit Freq Error 3.603 kHz % of OBW Power 99.00 %

x dB Bandwidth 26.22 MHz x dB -26.00 dB

STATUS.

OBW NVNT a 5180MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [10:09:51 PMMar 23, 2025

Center Freq 5.200000000 GHz Center Freq: 6.200000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 5.20498 GHz

Frequency

Ref Offset 2.68 dB
Ref 22.68 dBm

5.200000000 GHz

Center 5.2 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz
Man

Occupied Bandwidth Total Power 17.5 dBm
16.722 MHz

Transmit Freq Error 6.814 kHz % of OBW Power 99.00 %

x dB Bandwidth 23.75 MHz x dB -26.00 dB

STATUS.

OBW NVNT a 5200MHz Ant1l



Report No: SSP25030189-4E

FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.240000000 GHz

#IFGain:Low

. Trig: Free Run

[10:11:49 PMMar 23, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: §.240000000 GHz
Avg|Hold: 100/100

Frequency

Radio Device: BTS

#Atten: 30 dB

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.24 GHz
#Res BW 200 kHz

Occupied Bandwidth

Mkr1 5.244809 GHz

5.240000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

#VBW 620 kHz 3.000000 MHz

Total Power 17.1 dBm

16.762 MHz

Transmit Freq Error
x dB Bandwidth

-22.809 kHz
24.39 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

OBW NVNT a 5240MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.180000000 GHz

#IFGain:Low

. Trig: Free Run

[10:13:48 PMMar 23, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.180000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.18 GHz
#Res BW 200 kHz

Occupied Bandwidth
17.971 MHz
14.915 kHz
25.11 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 5.186249 GHZ

5.180000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz
Man

#VBW 620 kHz

Total Power 17.2 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

OBW NVNT n20 5180MHz Antl



Report No: SSP25030189-4E FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [10:15:49 PMMar 23, 2025

Center Freq 5.200000000 GHz Center Freq: 6.200000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Mkr1 6.206267 GHZ

Ref Offset 2.68 dB
Ref 22.68 dBm

5.200000000 GHz

Center 5.2 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 17.6 dBm
17.968 MHz

Transmit Freq Error 27.994 kHz % of OBW Power 99.00 %

x dB Bandwidth 25.14 MHz x dB -26.00 dB

STATUS.

OBW NVNT n20 5200MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [10:17:24 PMMar 23, 2025

Center Freq 5.240000000 GHz Center Freq: §.240000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 6.241239 GHZ

Frequency

Ref Offset 2.68 dB
Ref 22.68 dBm

5.240000000 GHz

Center 5.24 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz
Man

Occupied Bandwidth Total Power 17.1 dBm
17.977 MHz

Transmit Freq Error -11.559 kHz % of OBW Power 99.00 %

x dB Bandwidth 25.00 MHz x dB -26.00 dB

STATUS.

OBW NVNT n20 5240MHz Antl



Report No: SSP25030189-4E

FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

. Trig: Free Run

#IFGain:Low

[10:24:25 PMMar 23, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.190000000 GHz
Avg|Hold: 100/100

Frequency

Radio Device: BTS

#Atten: 30 dB

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.19 GHz
#Res BW 430 kHz

Occupied Bandwidth

Mkr1 5.182956 GHZ

5.190000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

#VBW 1.2 MHz 6.000000 MHz

Total Power 17.3 dBm

36.563 MHz

Transmit Freq Error
x dB Bandwidth

45.958 kHz
49.46 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

OBW NVNT n40 5190MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.230000000 GHz

#IFGain:Low

. Trig: Free Run

[10:26:48 PMMar 23, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: §.230000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.23 GHz
#Res BW 430 kHz

Occupied Bandwidth
36.519 MHz

-27.195 kHz
47.10 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 6.222512 GHZ

5.230000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

6.000000 MHz
Man

#VBW 1.2 MHz

Total Power 17.4 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

OBW NVNT n40 5230MHz Antl



Report No: SSP25030189-4E FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [10:19:19 PMMar 23, 2025

Center Freq 5.180000000 GHz Center Freq: 5.180000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Mkr1 5.17499 GHz

Ref Offset 2.69 dB
Ref 22.69 dBm

5.180000000 GHz

Center 5.18 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 17.1 dBm
17.969 MHz

Transmit Freq Error 9.897 kHz % of OBW Power 99.00 %

x dB Bandwidth 25.25 MHz x dB -26.00 dB

STATUS.

OBW NVNT ac20 5180MHz Antl

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [10:20:59 PM Mar 23, 2025

Center Freq 5.200000000 GHz Center Freq: 6.200000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 5.204998 GHz

Frequency

Ref Offset 2.68 dB
Ref 22.68 dBm

5.200000000 GHz

Center 5.2 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz
Man

Occupied Bandwidth Total Power 17.6 dBm
17.977 MHz

Transmit Freq Error -9.210 kHz % of OBW Power 99.00 %

x dB Bandwidth 26.06 MHz x dB -26.00 dB

STATUS.

OBW NVNT ac20 5200MHz Antl



Report No: SSP25030189-4E FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [10:22:32 PMMar 23, 2025

Center Freq 5.240000000 GHz Center Freq: §.240000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Mkr1 6.233775 GHZ

Ref Offset 2.68 dB
Ref 22.68 dBm

5.240000000 GHz

Center 5.24 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 17.2 dBm
17.983 MHz

Transmit Freq Error -1.850 kHz % of OBW Power 99.00 %

x dB Bandwidth 26.29 MHz x dB -26.00 dB

STATUS.

OBW NVNT ac20 5240MHz Antl

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [10:28:48 PM Mar 23, 2025

Center Freq 5.190000000 GHz Center Freq: 5.190000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 6.200524 GHZ

Frequency

Ref Offset 2.68 dB
Ref 22.68 dBm

5.190000000 GHz

Center 5.19 GHz Span 60 MHz CF Ste
#Res BW 430 kHz #/BW 1.2 MHz Sweep 1.333 ms| 6.000000 Msz
Man

Occupied Bandwidth Total Power 17.3 dBm
36.548 MHz

Transmit Freq Error 24.417 kHz % of OBW Power 99.00 %

x dB Bandwidth 48.91 MHz x dB -26.00 dB

STATUS.

OBW NVNT ac40 5190MHz Antl



Report No: SSP25030189-4E FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [10:30:34 PMMar 23, 2025

Center Freq 5.230000000 GHz Center Freq: §.230000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Mkr1 6.214304 GHZ

Ref Offset 2.68 dB
Ref 22.68 dBm

5.230000000 GHz

Center 5.23 GHz Span 60 MHz CF Ste
#Res BW 430 kHz #/BW 1.2 MHz Sweep 1.333 ms| 6.000000 Msz

Occupied Bandwidth Total Power 17.3 dBm
36.541 MHz

Transmit Freq Error -60.736 kHz % of OBW Power 99.00 %

x dB Bandwidth 48.59 MHz x dB -26.00 dB

STATUS.

OBW NVNT ac40 5230MHz Antl

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [10:33:15 PMMar 23, 2025

Center Freq 5.180000000 GHz Center Freq: 5.180000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 5.180834 GHZ

Frequency

Ref Offset 2.69 dB
Ref 22.69 dBm

5.180000000 GHz

Center 5.18 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz
Man

Occupied Bandwidth Total Power 18.0 dBm
19.139 MHz

Transmit Freq Error 4.029 kHz % of OBW Power 99.00 %

x dB Bandwidth 26.53 MHz x dB -26.00 dB

STATUS.

OBW NVNT ax20 5180MHz Antl



Report No: SSP25030189-4E

FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Occupied BW

#IFGain:Low

. Trig: Free Run

[10:35:26 PMMar 23, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.200000000 GHz
Avg|Hold: 100/100

Radio Device: BTS

#Atten: 30 dB

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.2 GHz
#Res BW 200 kHz

Occupied Bandwidth

Mkr1 6.195824 GHZ

Span 30 MHz
#/BW 620 kHz Sweep 1.333 ms|

Total Power 18.3 dBm

19.142 MHz

Transmit Freq Error
x dB Bandwidth

27.318 kHz
24.69 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

[ [ntl

Frequency

5.200000000 GHz

CF Step
3.000000 MHz

OBW NVNT ax20 5200MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW

SENSE:PULSE | [10:37:01 PMMar 23, 2025

Center Freq: §.240000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.24 GHz
#Res BW 200 kHz

Occupied Bandwidth
19.178 MHz
-2.054 kHz
26.63 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 6.235221 GHZ
1.5676 dBm

Span 30 MHz

#/BW 620 kHz Sweep 1.333 ms|

Total Power 18.0 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

[ [ntl

Frequency

Center Freq
5.240000000 GHz

CF Step
3.000000 MHz
Man

OBW NVNT ax20 5240MHz Antl



Report No: SSP25030189-4E

FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Occupied BW

RF

Center Freq 5.190000000 GHz

#IFGain:Low

. Trig: Free Run

[10:38:49 PMMar 23, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.190000000 GHz
Avg|Hold: 100/100

Radio Device: BTS

#Atten: 30 dB

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.19 GHz
#Res BW 430 kHz

Occupied Bandwidth

Mkr1 5.19906 GHz

Span 60 MHz
#/BW 1.2 MHz Sweep 1.333 ms|

Total Power 18.2 dBm

37.983 MHz

Transmit Freq Error
x dB Bandwidth

37.528 kHz
45.91 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

[ [ntl

Frequency

5.190000000 GHz

CF Step
6.000000 MHz

OBW NVNT ax40 5190MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

SENSE:PULSE | [10:40:52 PMMar 23, 2025

Center Freq: §.230000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.23 GHz
#Res BW 430 kHz

Occupied Bandwidth

37.927 MHz
6.691 kHz
45.85 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 5.21902 GHz
3.6991 dBm

Span 60 MHz

#/BW 1.2 MHz Sweep 1.333 ms|

Total Power 18.4 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

[ [ntl

Frequency

Center Freq
5.230000000 GHz

CF Step
6.000000 MHz
Man

OBW NVNT ax40 5230MHz Antl



Report No: SSP25030189-4E

FCC ID: 2BOF8-SKIWB800D3

5. Maximum Power Spectral Density Level

Condition | Mode | Frequency (MHz) | Antenna | Conducted PSD (dBm) | Duty Factor (dB) | Total PSD (dBm) | Limit (dBm) | Verdict
NVNT a 5180 Antl 1 0.1 1.10 11 Pass
NVNT a 5200 Antl 1.49 0.1 1.59 11 Pass
NVNT a 5240 Antl 1.04 0.1 1.14 11 Pass
NVNT n20 5180 Antl 0.7 0.11 0.81 11 Pass
NVNT n20 5200 Antl 1.27 0.11 1.38 11 Pass
NVNT n20 5240 Antl 0.8 0.11 0.91 11 Pass
NVNT n40 5190 Antl -2.18 0.21 -1.97 11 Pass
NVNT n40 5230 Antl -2.26 0.21 -2.05 11 Pass
NVNT ac20 5180 Antl 0.53 0.11 0.64 11 Pass
NVNT ac20 5200 Antl 1.34 0.11 1.45 11 Pass
NVNT ac20 5240 Antl 1.12 0.11 1.23 11 Pass
NVNT ac40 5190 Antl -2.31 0.21 -2.1 11 Pass
NVNT ac40 5230 Antl -2.58 0.22 -2.36 11 Pass
NVNT ax20 5180 Antl 0.65 0.14 0.79 11 Pass
NVNT ax20 5200 Antl 1.14 0.14 1.28 11 Pass
NVNT ax20 5240 Antl 0.61 0.14 0.75 11 Pass
NVNT ax40 5190 Antl -2.28 0.26 -2.02 11 Pass
NVNT ax40 5230 Antl -2.62 0.26 -2.36 11 Pass




Report No: SSP25030189-4E

FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Swept SA

500 AC

SENSE:PULSE] [
#Avg Type: RMS
Avg|Hold: 100/100

Trig: Free Run
#Atten: 30 dB

PNO: Fast —»—
IFGain:Low

Mkr1 5.185 838 GHz

Ref Offset 2.69 dB 0.995 dBm

Ref 20.00 dBm

Span 30.00 MHz

#VBW 3.0 MHz* Sweep 1.333 ms (10001 pts

5.195000000 GHz

3.000000 MHz

Auto Man

Freq Offset
0 Hz

Scale Type

Lin

Log

PSD NVNT a 5180MHz Antl

. Keysight Spectrum Analyzer - Swept SA

SENSE:PULSE] [
#Avg Type: RMS
Avg|Hold: 100/100

Trig: Free Run
#Atten: 30 dB

PNO: Fast —»—
IFGain:Low

Mkr1 5.205 433 GHz

Ref Offset 2.68 dB 1.489 dBm

Ref 20.00 dBm

Span 30.00 MHz

#VBW 3.0 MHz* Sweep 1.333 ms (10001 pts

5.216000000 GHz

CF Step
3.000000 MHz

Auto Man

Freq Offset
0 Hz

Scale Type

Lin

Log

PSD NVNT a 5200MHz Antl



Report No: SSP25030189-4E

FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Swept SA

500 AC SENSE:PULSE| |
#Avg Type: RMS

Avg[Hold: 100/100

Trig: Free Run
#Atten: 30 dB

PNO: Fast —»—
IFGain:Low

Ref Offset 2.68 dB
Ref 20.00 dBm

Span 30.00 MHz

#VBW 3.0 MHz* Sweep 1.333 ms (10001 pts

5.266000000 GHz

3.000000 MHz

Auto Man

Freq Offset
0 Hz

Scale Type

Lin

Log

PSD NVNT a 5240MHz Antl

. Keysight Spectrum Analyzer - Swept SA

SENSE:PULSE] [
#Avg Type: RMS
Avg|Hold: 100/100

Trig: Free Run
#Atten: 30 dB

PNO: Fast —»—
IFGain:Low

Ref Offset 2.69 dB
Ref 20.00 dBm

Span 30.00 MHz

#VBW 3.0 MHz* Sweep 1.333 ms (10001 pts

5.195000000 GHz

CF Step
3.000000 MHz

Auto Man

Freq Offset
0 Hz

Scale Type

Lin

Log

PSD NVNT n20 5180MHz Antl



Report No: SSP25030189-4E

FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Swept SA

500 AC SENSE:PULSE| |
#Avg Type: RMS

Avg[Hold: 100/100

Trig: Free Run
#Atten: 30 dB

PNO: Fast —»—
IFGain:Low

Ref Offset 2.68 dB
Ref 20.00 dBm

Span 30.00 MHz

#VBW 3.0 MHz* Sweep 1.333 ms (10001 pts

5.216000000 GHz

3.000000 MHz

Auto Man

Freq Offset
0 Hz

Scale Type

Lin

Log

PSD NVNT n20 5200MHz Antl

. Keysight Spectrum Analyzer - Swept SA

SENSE:PULSE] [
#Avg Type: RMS
Avg|Hold: 100/100

Trig: Free Run
#Atten: 30 dB

PNO: Fast —»—
IFGain:Low

Ref Offset 2.68 dB
Ref 20.00 dBm

Span 30.00 MHz

#VBW 3.0 MHz* Sweep 1.333 ms (10001 pts

5.266000000 GHz

CF Step
3.000000 MHz

Auto Man

Freq Offset
0 Hz

Scale Type

Lin

Log

PSD NVNT n20 5240MHz Antl



Report No: SSP25030189-4E

FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Swept SA

500 AC SENSE:PULSE| |
#Avg Type: RMS

Avg[Hold: 100/100

Trig: Free Run
#Atten: 30 dB

PNO: Fast —»—
IFGain:Low

Ref Offset 2.68 dB
Ref 20.00 dBm

Span 60.00 MHz

#VBW 3.0 MHz* Sweep 1.333 ms (10001 pts

5.220000000 GHz

6.000000 MHz

Auto Man

Freq Offset
0 Hz

Scale Type

Lin

Log

PSD NVNT n40 5190MHz Antl

. Keysight Spectrum Analyzer - Swept SA

SENSE:PULSE] [
#Avg Type: RMS
Avg|Hold: 100/100

Trig: Free Run
#Atten: 30 dB

PNO: Fast —»—
IFGain:Low

Ref Offset 2.68 dB
Ref 20.00 dBm

Span 60.00 MHz

#VBW 3.0 MHz* Sweep 1.333 ms (10001 pts

5.260000000 GHz

CF Step
6.000000 MHz

Auto Man

Freq Offset
0 Hz

Scale Type

Lin

Log

PSD NVNT n40 5230MHz Antl



Report No: SSP25030189-4E

FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Swept SA

500 AC SENSE:PULSE| |
#Avg Type: RMS

Avg[Hold: 100/100

Trig: Free Run
#Atten: 30 dB

PNO: Fast —»—
IFGain:Low

Ref Offset 2.69 dB
Ref 20.00 dBm

Span 30.00 MHz

#VBW 3.0 MHz* Sweep 1.333 ms (10001 pts

5.195000000 GHz

3.000000 MHz

Auto Man

Freq Offset
0 Hz

Scale Type

Lin

Log

PSD NVNT ac20 5180MHz Antl

. Keysight Spectrum Analyzer - Swept SA

SENSE:PULSE] [
#Avg Type: RMS
Avg|Hold: 100/100

Trig: Free Run
#Atten: 30 dB

PNO: Fast —»—
IFGain:Low

Ref Offset 2.68 dB
Ref 20.00 dBm

Span 30.00 MHz

#VBW 3.0 MHz* Sweep 1.333 ms (10001 pts

5.216000000 GHz

CF Step
3.000000 MHz

Auto Man

Freq Offset
0 Hz

Scale Type

Lin

Log

PSD NVNT ac20 5200MHz Antl



Report No: SSP25030189-4E

FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Swept SA

500 AC SENSE:PULSE| |
#Avg Type: RMS

Avg[Hold: 100/100

Trig: Free Run
#Atten: 30 dB

PNO: Fast —»—
IFGain:Low

Ref Offset 2.68 dB
Ref 20.00 dBm

Span 30.00 MHz

#VBW 3.0 MHz* Sweep 1.333 ms (10001 pts

5.266000000 GHz

3.000000 MHz

Auto Man

Freq Offset
0 Hz

Scale Type

Lin

Log

PSD NVNT ac20 5240MHz Antl

. Keysight Spectrum Analyzer - Swept SA

SENSE:PULSE] [
#Avg Type: RMS
Avg|Hold: 100/100

Trig: Free Run
#Atten: 30 dB

PNO: Fast —»—
IFGain:Low

Ref Offset 2.68 dB
Ref 20.00 dBm

Span 60.00 MHz

#VBW 3.0 MHz* Sweep 1.333 ms (10001 pts

5.220000000 GHz

CF Step
6.000000 MHz

Auto Man

Freq Offset
0 Hz

Scale Type

Lin

Log

PSD NVNT ac40 5190MHz Antl



Report No: SSP25030189-4E

FCC ID: 2BOF8-SKIWB800D3

. Keysight Spa:trum Ana\yzer EiweptSA

50Q

0000000 GHz

PNO: Fast —»—

IFGain:Low

SENSE:PULSE] [
#Avg Type: RMS
Avg|Hold: 100/100

Trig: Free Run
#Atten: 30 dB

Ref Offset 2.68 dB

1LD gBIdw Ref 20.00 dBm

#VBW 3.0 MHz*

5.260000000 GHz

6.000000 MHz
uto Man

Freq Offset
0 Hz

Scale Type

Lin

Span 60.00 MHz /|5

Sweep 1.333 ms (10001 pts

PSD NVNT ac40 5230MHz Antl

. Keysight Spectrum Analyzer - Swept SA

PNO: Fast —»—

IFGain:Low

SENSE:PULSE] [
#Avg Type: RMS
Avg|Hold: 100/100

Trig: Free Run
#Atten: 30 dB

Ref Offset 2.69 dB

1LD gBIdw Ref 20.00 dBm

#VBW 3.0 MHz*

5.195000000 GHz

CF Step
3.000000 MHz
uto Man

Freq Offset
0 Hz

Scale Type

Lin

Span 30.00 MHz /|5

Sweep 1.333 ms (10001 pts

PSD NVNT ax20 5180MHz Antl



Report No: SSP25030189-4E

FCC ID: 2BOF8-SKIWB800D3

. Keysight Spa:trum Ana\yzer EiweptSA

50Q

0000000 GHz

PNO: Fast —»—

IFGain:Low

SENSE:PULSE] [
#Avg Type: RMS
Avg|Hold: 100/100

Trig: Free Run
#Atten: 30 dB

Ref Offset 2.68 dB

1LD gBIdw Ref 20.00 dBm

#VBW 3.0 MHz*

5.216000000 GHz

3.000000 MHz
uto Man

Freq Offset
0 Hz

Scale Type

Lin

Span 30.00 MHz /|5

Sweep 1.333 ms (10001 pts

PSD NVNT ax20 5200MHz Ant1

. Keysight Spectrum Analyzer - Swept SA

PNO: Fast —»—

IFGain:Low

SENSE:PULSE] [
#Avg Type: RMS
Avg|Hold: 100/100

Trig: Free Run
#Atten: 30 dB

Ref Offset 2.68 dB

1LD gBIdw Ref 20.00 dBm

#VBW 3.0 MHz*

5.266000000 GHz

CF Step
3.000000 MHz
uto Man

Freq Offset
0 Hz

Scale Type

Lin

Span 30.00 MHz /|5

Sweep 1.333 ms (10001 pts

PSD NVNT ax20 5240MHz Antl



Report No: SSP25030189-4E

FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Swept SA

500 AC SENSE:PULSE| |
#Avg Type: RMS

Avg[Hold: 100/100

Trig: Free Run
#Atten: 30 dB

PNO: Fast —»—
IFGain:Low

Ref Offset 2.68 dB
Ref 20.00 dBm

Span 60.00 MHz

#VBW 3.0 MHz* Sweep 1.333 ms (10001 pts

5.220000000 GHz

6.000000 MHz

Auto Man

Freq Offset
0 Hz

Scale Type

Lin

Log

PSD NVNT ax40 5190MHz Antl

. Keysight Spectrum Analyzer - Swept SA

SENSE:PULSE] [
#Avg Type: RMS
Avg|Hold: 100/100

Trig: Free Run
#Atten: 30 dB

PNO: Fast —»—
IFGain:Low

Ref Offset 2.68 dB
Ref 20.00 dBm

Span 60.00 MHz

#VBW 3.0 MHz* Sweep 1.333 ms (10001 pts

5.260000000 GHz

CF Step
6.000000 MHz

Auto Man

Freq Offset
0 Hz

Scale Type

Lin

Log

PSD NVNT ax40 5230MHz Antl



Report No: SSP25030189-4E

FCC ID: 2BOF8-SKIWB800D3

6. Band Edge
Condition Mode Frequency (MHz) Antenna Max Value (dBc) Limit (dBc) Verdict
NVNT a 5180 Antl -28.14 -27 Pass
NVNT a 5240 Antl -37.76 -27 Pass
NVNT n20 5180 Antl -29.27 -27 Pass
NVNT n20 5240 Antl -38.7 -27 Pass
NVNT n40 5190 Antl -28.37 -27 Pass
NVNT n40 5230 Antl -38.86 -27 Pass
NVNT ac20 5180 Antl -29.1 -27 Pass
NVNT ac20 5240 Antl -38.3 -27 Pass
NVNT ac40 5190 Antl -28.99 -27 Pass
NVNT ac40 5230 Antl -38.02 -27 Pass
NVNT ax20 5180 Antl -41.64 -27 Pass
NVNT ax20 5240 Antl -38.7 -27 Pass
NVNT ax40 5190 Antl -31.48 -27 Pass
NVNT ax40 5230 Antl -37.93 -27 Pass




Report No: SSP25030189-4E

FCC ID: 2BOF8-SKIWB800D3

. Keysight Spectrum Analyzer - Swept SA

RF AC

Center Freq 5.10000000 GHz
\Fainlon

SENSE:PULSE] [
#Avg Type: RMS
Avg|Hold: 100/100

Trig: Free Run
#Atten: 30 dB

Ref Dffset8.18 dB
Ref 20.00 dBm

Stop 5.2000 GHz

#VBW 3.0 MHz Sweep 1.000 ms (1001 pts)

FUNCTION FUNCTION WIDTH ICTION VALUE

»

m

1

-
c

5.200000000 GHz

20.000000 MHz
Auto Man

Freq Offset
0 Hz

Scale Type

Log Lin

s Keysight Spectrum Analyzer - Swept SA
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Report No: SSP25030189-4E

FCC ID: 2BOF8-SKIWB800D3

7. Conducted RF Spurious Emission

Condition Mode Frequency (MHz) Antenna Max Value (dBc) Limit (dBc) Verdict
NVNT a 5180 Antl -28.73 -27 Pass
NVNT a 5200 Antl -28.56 -27 Pass
NVNT a 5240 Antl -29.12 -27 Pass
NVNT n20 5180 Antl -28.88 -27 Pass
NVNT n20 5200 Antl -29.4 -27 Pass
NVNT n20 5240 Antl -29.25 -27 Pass
NVNT n40 5190 Antl -29.35 -27 Pass
NVNT n40 5230 Antl -28.82 -27 Pass
NVNT ac20 5180 Antl -29.56 -27 Pass
NVNT ac20 5200 Antl -28.59 -27 Pass
NVNT ac20 5240 Antl -28.66 -27 Pass
NVNT ac40 5190 Antl -29.03 -27 Pass
NVNT ac40 5230 Antl -28.33 -27 Pass
NVNT ax20 5180 Antl -29.13 -27 Pass
NVNT ax20 5200 Antl -28.63 -27 Pass
NVNT ax20 5240 Antl -29.21 -27 Pass
NVNT ax40 5190 Antl -28.77 -27 Pass
NVNT ax40 5230 Antl -28.79 -27 Pass
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